

COMPRESSION TEST REPORT ATTACHMENT



CODE: CT25 1728

Project Name : K 350 Fly Ash 30%
Project Location : Karawang

Client : PT. SCG Lightweight
Concrete Indonesia
Batching Plant : Beton Instan SLCI
Method : SNI 1974-2011

Type of Sample : Cylinder
Size : 15x30cm
Grade : K 350

No	Code	DATE		Age (days)	Cylinder Weight (kg)	Cylinder Density (kg/m ³)	Maximum Load (kN)	Compressive Strength (MPa)	Conversion to K (kg/cm ²)
		Pouring	Test						
1	SLCI FA 30% K 350	19-Aug-25	16-Sep-25	28	12,40	2338,99	615,90	34,85	419,91
2	SLCI FA 30% K 350	19-Aug-25	16-Sep-25	28	12,42	2342,76	613,50	34,72	418,28
3	SLCI FA 30% K 350	19-Aug-25	16-Sep-25	28	12,44	2346,53	598,60	33,87	408,12
4	SLCI FA 30% K 350	19-Aug-25	16-Sep-25	28	12,47	2352,19	621,60	35,18	423,80

Witness 1:

()

Witness 2:

()

Witness 3:

()

Checked by:

Florentinus Loyla A Artonang, S.T.

This report is generated only from the tested sample in Bintang Abestatton Mahesa Laboratory.
No part of this publication may be reproduced, in any form or by any means, electronically, mechanically, by photocopying, recording, or otherwise, without prior permission of PT. Bintang Abestatton Mahesa.